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Appendix for Test Report

FCC ID: 2ATWZ-S0
Product Name: Real-Time Multisensor
Model No: SO
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Conducted output power (EIRP)

Band Bandwidt uL RB RB Modulatio | Powe | Gain | EIRP EIRP | EIRP | Verdic
h (MHz) Channe | Siz | Positio n r (dBi | (dBm | (mW) | Limit t
I e n (dBm) | ) ) (mw
)
Band40(2305-2315 5 38725 1 #0 QPSK 23.37 | 0.18 | 23.55 | 2264 250 PASS
) 6
Band40(2305-2315 5 38725 1 #Mid QPSK 23.27 | 0.18 | 2345 | 221.3 250 PASS
) 1
Band40(2305-2315 5 38725 1 #Max QPSK 23.46 | 0.18 | 23.64 | 231.2 250 PASS
) 1
Band40(2305-2315 5 38725 12 #0 QPSK 22.34 | 0.18 | 2252 | 178.6 250 PASS
) 5
Band40(2305-2315 5 38725 12 #Mid QPSK 2242 | 0.18 | 22.60 | 181.9 250 PASS
) 7
Band40(2305-2315 5 38725 12 #Max QPSK 2240 | 0.18 | 22,58 | 181.1 250 PASS
) 3
Band40(2305-2315 5 38725 25 #0 QPSK 2240 | 0.18 | 22,58 | 181.1 250 PASS
) 3
Band40(2305-2315 5 38725 1 #0 16QAM 2291 | 0.18 | 23.09 | 203.7 250 PASS
) 0
Band40(2305-2315 5 38725 1 #Mid 16QAM 22.84 | 0.18 | 23.02 | 2004 250 PASS
) 5
Band40(2305-2315 5 38725 1 #Max 16QAM 23.09 | 0.18 | 23.27 | 2123 250 PASS
) 2
Band40(2305-2315 5 38725 12 #0 16QAM 2148 | 0.18 | 21.66 | 146.5 250 PASS
) 5
Band40(2305-2315 5 38725 12 #Mid 16QAM 2140 | 0.18 | 21.58 | 143.8 250 PASS
) 8
Band40(2305-2315 5 38725 12 #Max 16QAM 2147 | 0.18 | 21.65 | 146.2 250 PASS
) 2
Band40(2305-2315 5 38725 25 #0 16QAM 2153 | 0.18 | 21.71 148.2 250 PASS
) 5
Band40(2305-2315 5 38750 1 #0 QPSK 23.40 | 0.18 | 23.58 | 228.0 250 PASS
) 3
Band40(2305-2315 5 38750 1 #Mid QPSK 23.48 | 0.18 | 23.66 | 2322 250 PASS
) 7
Band40(2305-2315 5 38750 1 #Max QPSK 23.53 | 0.18 | 23.71 | 2349 250 PASS
) 6
Band40(2305-2315 5 38750 12 #0 QPSK 2250 | 0.18 | 22.68 | 185.3 250 PASS
) 5
Band40(2305-2315 5 38750 12 #Mid QPSK 2249 | 0.18 | 22.67 | 184.9 250 PASS
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) 3

Band40(2305-2315 38750 12 #Max QPSK 2256 | 0.18 | 22.74 | 187.9 250 PASS
) 3

Band40(2305-2315 38750 25 #0 QPSK 2256 | 0.18 | 22.74 | 187.9 250 PASS
) 3

Band40(2305-2315 38750 1 #0 16QAM 22.80 | 0.18 | 22.98 | 198.6 250 PASS
) 1

Band40(2305-2315 38750 1 #Mid 16QAM 2275 | 0.18 | 22.93 | 196.3 250 PASS
) 4

Band40(2305-2315 38750 1 #Max 16QAM 2279 | 0.18 | 22,97 | 1981 250 PASS
) 5

Band40(2305-2315 38750 12 #0 16QAM 2159 | 0.18 | 21.77 | 150.3 250 PASS
) 1

Band40(2305-2315 38750 12 #Mid 16QAM 2152 | 0.18 | 21.70 | 147.9 250 PASS
) 1

Band40(2305-2315 38750 12 #Max 16QAM 2150 | 0.18 | 21.68 | 147.2 250 PASS
) 3

Band40(2305-2315 38750 25 #0 16QAM 2168 | 0.18 | 21.86 | 1534 250 PASS
) 6

Band40(2305-2315 38775 1 #0 QPSK 23.32 | 0.18 | 23.50 | 223.8 250 PASS
) 7

Band40(2305-2315 38775 1 #Mid QPSK 23.32 | 0.18 | 23.50 | 223.8 250 PASS
) 7

Band40(2305-2315 38775 1 #Max QPSK 2354 | 0.18 | 23.72 | 2355 250 PASS
) 0

Band40(2305-2315 38775 12 #0 QPSK 2243 | 0.18 | 22.61 182.3 250 PASS
) 9

Band40(2305-2315 38775 12 #Mid QPSK 2228 | 0.18 | 2246 | 176.2 250 PASS
) 0

Band40(2305-2315 38775 12 #Max QPSK 2236 | 0.18 | 2254 | 1794 250 PASS
) 7

Band40(2305-2315 38775 25 #0 QPSK 2238 | 0.18 | 22.56 | 180.3 250 PASS
) 0

Band40(2305-2315 38775 1 #0 16QAM 23.03 | 0.18 | 23.21 | 2094 250 PASS
) 1

Band40(2305-2315 38775 1 #Mid 16QAM 22.85 | 0.18 | 23.03 | 200.9 250 PASS
) 1

Band40(2305-2315 38775 1 #Max 16QAM 2313 | 0.18 | 23.31 | 2142 250 PASS
) 9

Band40(2305-2315 38775 12 #0 16QAM 2155 | 0.18 | 21.73 | 148.9 250 PASS
) 4

Band40(2305-2315 38775 12 #Mid 16QAM 2154 | 0.18 | 21.72 | 1485 250 PASS
) 9

Band40(2305-2315 38775 12 #Max 16QAM 2147 | 0.18 | 21.65 | 146.2 250 PASS
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) 2

Band40(2305-2315 5 38775 25 #0 16QAM 2146 | 0.18 | 21.64 | 1458 250 PASS
) 8

Band40(2305-2315 10 38750 1 #0 QPSK 23.34 | 0.18 | 23.52 | 2249 250 PASS
) 1

Band40(2305-2315 10 38750 1 #Mid QPSK 23.33 | 0.18 | 23.51 | 2243 250 PASS
) 9

Band40(2305-2315 10 38750 1 #Max QPSK 23.58 | 0.18 | 23.76 | 237.6 250 PASS
) 8

Band40(2305-2315 10 38750 25 #0 QPSK 2241 | 018 | 2259 | 1815 250 PASS
) 5

Band40(2305-2315 10 38750 25 #Mid QPSK 2242 | 0.18 | 22.60 | 181.9 250 PASS
) 7

Band40(2305-2315 10 38750 25 #Max QPSK 2254 | 018 | 22.72 | 187.0 250 PASS
) 7

Band40(2305-2315 10 38750 50 #0 QPSK 2249 | 0.18 | 22.67 | 184.9 250 PASS
) 3

Band40(2305-2315 10 38750 1 #0 16QAM 2291 | 0.18 | 23.09 | 203.7 250 PASS
) 0

Band40(2305-2315 10 38750 1 #Mid 16QAM 2293 | 0.18 | 23.11 | 204.6 250 PASS
) 4

Band40(2305-2315 10 38750 1 #Max 16QAM 2319 | 0.18 | 23.37 | 217.2 250 PASS
) 7

Band40(2305-2315 10 38750 25 #0 16QAM 2151 | 0.18 | 21.69 | 1475 250 PASS
) 7

Band40(2305-2315 10 38750 25 #Mid 16QAM 2151 | 0.18 | 21.69 | 1475 250 PASS
) 7

Band40(2305-2315 10 38750 25 #Max 16QAM 2164 | 0.18 | 21.82 | 152.0 250 PASS
) 5

Note: EIRP = Power + Gain
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Frequency stability
Band Bandwidth UL RB RB Modulation | Result(Hz) | Result | Low high | Verdict
(MHz) Channel | Size | Position (ppm) | Limit | Limit
(ppm) | (ppm)
Band40(2305-2315) 10 38750 50 #0 QPSK -0.51 0.000 -2.5 25 PASS
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Peak-to-Average Ratio
Band Bandwidth UL RB RB Modulation Result high Limit Verdict
(MHz) Channel Size Position (dB) (dB)

Band40(2305-2315) 5 38725 1 #0 QPSK 8.61 13 PASS
Band40(2305-2315) 5 38725 1 #0 16QAM 9.31 13 PASS
Band40(2305-2315) 5 38750 1 #0 QPSK 9.56 13 PASS
Band40(2305-2315) 5 38750 1 #0 16QAM 9.93 13 PASS
Band40(2305-2315) 5 38775 1 #0 QPSK 9.41 13 PASS
Band40(2305-2315) 5 38775 1 #0 16QAM 10.09 13 PASS
Band40(2305-2315) 10 38750 1 #0 QPSK 9.16 13 PASS
Band40(2305-2315) 10 38750 1 #0 16QAM 10.60 13 PASS
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 06:42:30 PM Aug 28, 2025
Center Freq 2.307500000 GHz Center Freq: 2.307500000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

19.36 dBm
35.86 % at 0dB

10.0% 495dB
1.0% 7.33dB
0.1% 8.61dB
0.01% 9.14 dB
0001% 931dB
0.0001% 9.34dB

Peak 10.43 dB
29.79 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

MSG % STATUS

Band40(2305-2315) QPSK BW=5MHz Channel=38725 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
i RL RF [s00 AC | | SENSE:INT ALTGN AUTO | 06:42:33 PM Aug 28, 2025
Center Freq 2.307500000 GHz Center Freq: 2.307500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

18.67 dBm
31.38 % at 0dB

10.0% 5.52dB

1.0% 8.31dB
0.1 % 9.31dB
0.01 % 9.77 dB
0.001% 10.12dB
0.0001 % 10.14 dB

Peak 10.77 dB
29.44 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band40(2305-2315) 16QAM BW=5MHz Channel=38725 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 06:42:39 PM Aug 28, 2025
Center Freq 2.310000000 GHz Center Freq: 2.310000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

18.57 dBm
30.76 % at 0dB

10.0% 5.37 dB
1.0% 8.26 dB
0.1% 9.56 dB
001% 10.69dB
0.001% 10.75dB
0.0001 % 10.76 dB

Peak 12.92 dB
31.49 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band40(2305-2315) QPSK BW=5MHz Channel=38750 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
i RL RF [s00 AC | | SENSE:INT ALTGN AUTO | 06:42:42 PM Aug 28, 2025
Center Freq 2.310000000 GHz Center Freq: 2.310000000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

29.96 % at OdB “\ | llllll

10.0% 5.59 dB

1.0% 8.44dB

0.1 % 9.93 dB
001% 10.39dB
0.001% 10.44dB
0.0001 % 10.44 dB

Peak 14.56 dB
33.13 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band40(2305-2315) 16QAM BW=5MHz Channel=38750 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 06:42:48 PM Aug 28, 2025
Center Freq 2.312500000 GHz Center Freq: 2.312500000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

19.17 dBm
34.41 % at 0dB

10.0% 5.02 dB
1.0% 7.68 dB
0.1% 9.41dB
0.01% 9.74 dB
0001% 9.79dB
0.0001% 9.81dB

Peak 15.56 dB
34.73 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band40(2305-2315) QPSK BW=5MHz Channel=38775 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
i RL RF [s00 AC | | SENSE:INT ALTGN AUTO | 06:42:51 PM Aug 28, 2025
Center Freq 2.312500000 GHz Center Freq: 2.312500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

18.04 dBm
28.69 % at 0dB

10.0% 5.79dB

1.0% 8.42dB

0.1 % 10.09 dB
001% 10.86dB
0.001% 10.92dB
0.0001 % 10.94 dB

Peak 19.07 dB
37.11 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band40(2305-2315) 16QAM BW=5MHz Channel=38775 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 06:43:01 PM Aug 28, 2025
Center Freq 2.310000000 GHz Center Freq: 2.310000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

18.66 dBm
31.92 % at 0dB

10.0% 5.31dB
1.0% 7.92dB
0.1% 9.16dB
001% 10.04dB
0.001% 10.63dB
0.0001 % 10.66 dB

Peak 12.92 dB
31.58 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

MSG % STATUS

Band40(2305-2315) QPSK BW=10MHz Channel=38750 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
i RL RF [s00 AC | | SENSE:INT ALTGN AUTO | 06:43:04 PM Aug 28, 2025
Center Freq 2.310000000 GHz Center Freq: 2.310000000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

17.61 dBm
26.39 % at 0dB

10.0% 5.96 dB

1.0% 8.94dB

0.1 % 10.60 dB
001% 10.99dB
0.001% 11.08dB
0.0001 % 11.09 dB

Peak 16.23 dB
33.84 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band40(2305-2315) 16QAM BW=10MHz Channel=38750 RB Size=1 Position=#0
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Occupied bandwidth
Band Bandwidth uL RB RB Modulation | 99% OBW -26dB EBW | Verdict
(MHz) Channel Size Position (MHz) (MHz)

Band40(2305-2315) 5 38725 25 #0 QPSK 4.516 5.061 PASS
Band40(2305-2315) 5 38725 25 #0 16QAM 4.514 5.435 PASS
Band40(2305-2315) 5 38750 25 #0 QPSK 4.511 5.064 PASS
Band40(2305-2315) 5 38750 25 #0 16QAM 4.504 5.242 PASS
Band40(2305-2315) 5 38775 25 #0 QPSK 4.520 5.377 PASS
Band40(2305-2315) 5 38775 25 #0 16QAM 4.536 5.498 PASS
Band40(2305-2315) 10 38750 50 #0 QPSK 9.008 10.240 PASS
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 06:43:16 PM Aug 28, 2025
Center Freq 2.307500000 GHz Center Freq: 2.307500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.5 dB
Ref 40.00 dBm

] [ Y A R
% N N I N D N
i I N IR VAP SN U SR v S R

-I-_--l---

#VBW 300 kHz

Occupied Bandwidth Total Power 28.6 dBm
4.5143 MHz

Transmit Freq Error 8.257 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.435 MHz x dB -26.00 dB

I MSG % STATUS

Band40(2305-2315) 16QAM BW=5MHz Channel=38725 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 06:43:26 PM Aug 28, 2025
Center Freq 2.310000000 GHz Center Freq: 2.310000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.51 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 28.3 dBm
4.5043 MHz

Transmit Freq Error 18.076 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.242 MHz x dB -26.00 dB

I MSG % STATUS

Band40(2305-2315) 16QAM BW=5MHz Channel=38750 RB Size=25 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 06:43:35 PM Aug 28, 2025
Center Freq 2.312500000 GHz Center Freq: 2.312500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.51 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 28.4 dBm
4.5362 MHz

Transmit Freq Error 889 Hz % of OBW Power 99.00 %

x dB Bandwidth 5.498 MHz x dB -26.00 dB

I MSG % STATUS

Band40(2305-2315) 16QAM BW=5MHz Channel=38775 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 06:43:43 PM Aug 28, 2025
Center Freq 2.310000000 GHz Center Freq: 2.310000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.51 dB
Ref 40.00 dBm

#VBW 620 kHz

Occupied Bandwidth Total Power 29.2 dBm
9.0079 MHz

Transmit Freq Error 16.920 kHz % of OBW Power 99.00 %

x dB Bandwidth 10.24 MHz x dB -26.00 dB

I MSG % STATUS

Band40(2305-2315) QPSK BW=10MHz Channel=38750 RB Size=50 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 06:43:13 PM Aug 28, 2025
Center Freq 2.307500000 GHz Center Freq: 2.307500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.5 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 29.5 dBm
4.5159 MHz

Transmit Freq Error 10.413 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.061 MHz x dB -26.00 dB

I MSG % STATUS

Band40(2305-2315) QPSK BW=5MHz Channel=38725 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 06:43:22 PM Aug 28, 2025
Center Freq 2.310000000 GHz Center Freq: 2.310000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.51 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 29.6 dBm
4.5108 MHz

Transmit Freq Error 5.572 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.064 MHz x dB -26.00 dB

I MSG % STATUS

Band40(2305-2315) QPSK BW=5MHz Channel=38750 RB Size=25 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 06:43:32 PM Aug 28, 2025
Center Freq 2.312500000 GHz Center Freq: 2.312500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.51 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 29.4 dBm

4.5201 MHz

Transmit Freq Error 5.152 kHz % of OBW Power 99.00 %
x dB Bandwidth 5.377 MHz x dB -26.00 dB

I MSG % STATUS

Band40(2305-2315) QPSK BW=5MHz Channel=38775 RB Size=25 Position=#0
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Band edge
Band Bandwidth UL RB RB Modulation | Spur Freq Spur Limit Verdict
(MHz) Channel | Size | Position (MHz) Level (dBm)
(dBm)

Band40(2305-2315) 5 38725 25 #0 QPSK 2299.89 -31.48 -25 PASS
Band40(2305-2315) 5 38725 25 #0 16QAM 2303.99 -18.90 -13 PASS
Band40(2305-2315) 5 38775 25 #0 QPSK 2320.21 -31.51 -25 PASS
Band40(2305-2315) 5 38775 25 #0 16QAM 2320.11 -31.36 -25 PASS
Band40(2305-2315) 10 38750 50 #0 QPSK 2328.75 -37.87 -37 PASS
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s Keysight Spectrum Analyzer - Spurious Emissions |i”£|-§‘.3-
RL RF | 500 | | SENSE:INT] ALIGN AUTO | 06:44:05 PMAug 28, 2025

Center Freq 2. 31000000 GHz " Center Freq: 2.310000000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.5 dB
Ref 30.00 dBm

Spur | Range | StartFreq | Stop Freq | RBW | Frequency
GGU (;Hz 2C!IZU sz

- 4222 dBm - 17, 2248
in in tal

Band40(2305-2315) 16QAM BW=5MHz Channel=38725 RB Size=25 Position=#0

e Keysight Spectrum Analyz: Spurious Emissions |i”i||ﬁl
RL RF ] | SENSE:INT ALIGN AUTO | 06:44:24 PM Aug 28, 2025
0000 GHz Center Freq: 2.310000000 GHz
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

2.3201 GHz
Ref 30.00 JBMM -31.359 dBm

Radio Std: None

| Range | StartFreq | StopFreq | RBW
1 2.29 Gliz

0 1{_15136? [ -
IMSG % STATUS

Band40(2305-2315) 16QAM BW=5MHz Channel=38775 RB Size=25 Position=#0




Report No.: SSP25070404-5E Page 20 of 26

KeysightSpectrumAna\yzer-Spuriou; Emissions |i”£||ﬁl
RL RF [500 AC | | | SENSE:INT ALIGN AUTO | 06:44:39 PM Aug 28, 2025
Center Freq 2. 31[][](][]0[]0 GHz Center Freq: 2.310000000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.51 dB
Ref 30.00 dBm

Spur | Range | Start Freq |StopFreq |RBW | Frequency | Amplitude |
0 -26.45 dBm
00 -21.45 dBm

-29.85 dBm

Band40(2305-2315) QPSK BW=10MHz Channel=38750 RB Size=50 Position=#0

Ke},rsight Spectrum Analyzer - Spurious Emissions |i”i||ﬁl
RL RF |s00 ac | | SENSE:INT] ALIGN AUTO 06:43:58 PM Aug 28, 2025
Center Freq: 2.310000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.5 dB
10 dBidiv Ref 30.00 dBm
L

-
7 12 [! dB
8 8 |23
- i?-40 GHz
10 10
IMSG IIbSTATUS

Band40(2305-2315) QPSK BW=5MHz Channel=38725 RB Size=25 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions |i”£"£‘
RL RF [500 AC | | | SENSE:INT ALIGN AUTO | 06:44:16 PM Aug 28, 2025
Center Freq 2.310000000 GHz Center Freq: 2.310000000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100

#Atten: 40 dB Radio Device: BTS

2.3202 GHZz

Ref Offset6.51 dB
Ref 30.00 dBm -31.515 dBm

IFGain:Low

3 Range | StartFreqg | StopFreq |RBW | Frequency | Amplitude | it 3
30 G 0 G 1 B

13333 GHz|-5034dBm | [-13

Band40(2305-2315) QPSK BW=5MHz Channel=38775 RB Size=25 Position=#0
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Out-of-band emissions

Band Bandwidth UL RB RB Modulation | Spur Freq Spur Limit Verdict
(MHz) Channel | Size | Position (MHz) Level (dBm)
(dBm)
Band40(2305-2315) 5 38725 25 #0 QPSK 4615.26 -47.87 -40 PASS
Band40(2305-2315) 5 38725 25 #0 16QAM 4615.90 -47.93 -40 PASS
Band40(2305-2315) 5 38750 25 #0 QPSK 4620.36 -48.18 -40 PASS
Band40(2305-2315) 5 38750 25 #0 16QAM 4619.09 -47.49 -40 PASS
Band40(2305-2315) 5 38775 25 #0 QPSK 2335.56 -43.81 -40 PASS
Band40(2305-2315) 5 38775 25 #0 16QAM 4622.91 -49.63 -40 PASS
Band40(2305-2315) 10 38750 50 #0 QPSK 2357.24 -48.54 -40 PASS
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Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.010096275 65.92
0.164925 66.87
899.87175 53.75
46159 47.93

Band40(2305-2315) 16QAM BW=5MHz Channel=38725 RB Size=25 Positio

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.0102543 549
0.16417875 7.7
903.4365 5378
4619.0875 -47.49

Band40(2 6QAM BW=5MHz Channel=38750 RB Size=25 Position=#0
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Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.011696625 63.8
0.15 67.84
907.9955 52.41
46229125 -49.63

Band40(2305-2315) 16QAM BW=5MHz Channel=38775 RB Size=25 Positio

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.010075125 £7.09
0.17313375 6757
904.358 52.46
23572375 -48.54

Band40(2305-2315) QPSK BW=10MHz Channel=38750 RB Size=50 Position=#0




Report No.: SSP25070404-5E Page 25 of 26

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.00928905 64.63
34230525 67.61
900.84175 51.66
4615.2625 -47.87

Band40(2305-2315) QPSK BW=5MHz Channel=38725 RB Size=25 Positio

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.01167195 57.06
0.18208875 67.69
903.75175 51.87
4620.3625 -48.18

Band40(2305-2315) QPSK BW=5MHz Channel=38 RB Size=25 Position=#0
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Start9 kHz

Range Start
(MHz)
0.009
0.15
30
1000

Stop
(MHz)
0.15
30
1000
26500

RBW

(k

1

10
100
1000

)

SpurFreq
(MHz)

0.010057/5

Spur Level
(dBm)

65.18

66.04

Limit

(d
40
40
40
40

)

Band40(2305-2315) QPSK BW=5MHz Channel=38775 RB Size=25 Position=#0




